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TEST REPORT
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Date received: 24/10/19
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Date of issue: 22/11/19
Sample name: DOC 

Seat and back fatigue test EN 1728:2012+AC:2013
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Revision: 0

 

Test performed according to EN 16139:2013+AC:2013  

Back force
N

Number
of cycles Remarks

EN 16139

SI NO
EN 12727

SI NO

Seat and back fatigue test, clause 6.17, EN 1728:2012+AC:2013

Test results: a) Rotture di componenti o giunzioni Rotture di componenti o giunzioni
b) Allentamenti di giunzioni

Seat force
N

Allentamenti di giunzioni

c) No elemento strutturale importante notevolm. def. Funzioni inalterate
1.000 300 200.000 No defects d) Funzioni inalterate dopo rimoz. carichi Rispetto requisiti EN 12727, punto 5.1 e 5.2

Note: Apparecchiatura Apparecchiatura
The test results comply with the requirements in clause 5 a), b), c) and d) of EN 16139:2013+AC:2013,
level 2.
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